
TCEQ-10053 (05/07/2021) Municipal Wastewater Application Administrative Report Page 1 of 22 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

DOMESTIC WASTEWATER PERMIT APPLICATION  
CHECKLIST 

Complete and submit this checklist with the application. 

APPLICANT: Corix Utilities (Texas) Inc. 

PERMIT NUMBER: WQ0013977001 

Indicate if each of the following items is included in your application. 

 
Administrative Report 1.0 ☒   ☐    

Administrative Report 1.1 ☒   ☐    

SPIF ☒   ☐    

Core Data Form ☒   ☐    

Technical Report 1.0 ☒   ☐    

Technical Report 1.1 ☒   ☐    

Worksheet 2.0 ☒   ☐    

Worksheet 2.1 ☐   ☒    

Worksheet 3.0 ☐   ☒    

Worksheet 3.1 ☐   ☒    

Worksheet 3.2 ☐   ☒    
[...]
Attach design calculations and plant features for each proposed phase. 
Example 4 of the instructions includes sample design calculations and plant 
features.  

 Attachment: Design Calcs 

APP000066



 
TCEQ-10054 (06/01/2017) Page 26 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Section 5. Facility Site (Instructions Page 68) 

A. 100-year floodplain 

Will the proposed facilities be located above the 100-year frequency flood 
level? 

 Yes ☒    No ☐    

If no, describe measures used to protect the facility during a flood event. 
Include a site map showing the location of the treatment plant within the 
100-year frequency flood level. If applicable, provide the size and types of 
protective structures. 

Click here to enter text. 

Provide the source(s) used to determine 100-year frequency flood plain. 

FEMA Firmette 48021C0190F 

For a new or expansion of a facility, will a wetland or part of a wetland be 
filled? 

 Yes ☐    No ☒    

If yes, has the applicant applied for a US Corps of Engineers 404 Dredge 
and Fill Permit? 

 Yes ☐    No ☐    

If yes, provide the permit number: Click here to enter text. 

If no, provide the approximate date you anticipate submitting your 
application to the Corps: Click here to enter text. 

B. Wind rose 

Attach a wind rose. Attachment: Windrose 

Section 6. Permit Authorization for Sewage Sludge Disposal 
(Instructions Page 69) 

A. Beneficial use authorization 

Are you requesting to include authorization to land apply sewage sludge for 
beneficial use on property located adjacent to the wastewater treatment 
facility under the wastewater permit? 

APP000067



 
TCEQ-10054 (06/01/2017) Page 27 of 80 
Domestic Wastewater Permit Application, Technical Reports 

 Yes ☐    No ☒    

If yes, attach the completed Application for Permit for Beneficial Land Use 
of Sewage Sludge (TCEQ Form No. 10451) 
 Attachment: Click here to enter text. 

B. Sludge processing authorization 

Identify the sludge processing, storage or disposal options that will be 
conducted at the wastewater treatment facility: 

 ☐    Sludge Composting 

 ☐    Marketing and Distribution of sludge 

 ☐    Sludge Surface Disposal or Sludge Monofill 

If any of the above sludge options are selected, attach a completed 
DOMESTIC WASTEWATER PERMIT APPLICATION: SEWAGE SLUDGE 
TECHNICAL REPORT (TCEQ Form No. 10056). 
 Attachment: Click here to enter text. 

Section 7. Sewage Sludge Solids Management Plan (Instructions 
Page 69) 

Attach a solids management plan to the application. 
Attachment: Solids Management Plan 

The sewage sludge solids management plan must contain the following 
information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 

• Mixed liquor suspended solids operating range at design and projected 
actual flow 

• Quantity of solids to be removed and a schedule for solids removal 

• Identification and ownership of the ultimate sludge disposal site 

• For facultative lagoons, design life calculations, monitoring well locations 
and depths, and the ultimate disposal method for the sludge from the 
facultative lagoon 

An example of a sewage sludge solids management plan has been included as 
Example 5 of the instructions.  

APP000068



 
TCEQ-10054 (06/01/2017) Page 28 of 80 
Domestic Wastewater Permit Application, Technical Reports 

DOMESTIC TECHNICAL REPORT WORKSHEET 2.0 

RECEIVING WATERS 

The following is required for all TPDES permit applications 

Section 1. Domestic Drinking Water Supply (Instructions Page 73) 

Is there a surface water intake for domestic drinking water supply located 
within 5 miles downstream from the point or proposed point of discharge? 

 Yes ☐    No ☒    

If yes, provide the following: 
Owner of the drinking water supply: N/A 

Distance and direction to the intake: N/A 

Attach a USGS map that identifies the location of the intake. 

 Attachment: N/a 

Section 2. Discharge into Tidally Affected Waters (Instructions 
Page 73) 

Does the facility discharge into tidally affected waters? 

 Yes ☐    No ☒    

If yes, complete the remainder of this section. If no, proceed to Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: N/A 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

 Yes ☐    No ☒    

If yes, provide the distance and direction from outfall(s). 

N/A 

APP000069



 
TCEQ-10054 (06/01/2017) Page 29 of 80 
Domestic Wastewater Permit Application, Technical Reports 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

 Yes ☐    No ☒    

If yes, provide the distance and direction from the outfall(s). 

N/A 

Section 3. Classified Segments (Instructions Page 73) 

Is the discharge directly into (or within 300 feet of) a classified segment? 

 Yes ☐    No ☒    

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters 
(Instructions Page 75) 

Name of the immediate receiving waters: Click here to enter text. 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☒    Stream 

☐    Freshwater Swamp or Marsh 

☐    Lake or Pond 

Surface area, in acres: Click here to enter text. 

Average depth of the entire water body, in feet: Click here to enter 

text. 

Average depth of water body within a 500-foot radius of discharge 
point, in feet: Click here to enter text. 

☐    Man-made Channel or Ditch 

APP000070



 
TCEQ-10054 (06/01/2017) Page 30 of 80 
Domestic Wastewater Permit Application, Technical Reports 

☐    Open Bay 

☐    Tidal Stream, Bayou, or Marsh 

☐    Other, specify: Click here to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the 
following. For existing discharges, check one of the following that best 
characterizes the area upstream of the discharge. For new discharges, 
characterize the area downstream of the discharge (check one). 

☒    Intermittent - dry for at least one week during most years 

☐    Intermittent with Perennial Pools - enduring pools with sufficient 
habitat to maintain significant aquatic life uses 

☐    Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for 
new dischargers). 

☐    USGS flow records 

☐    Historical observation by adjacent landowners 

☒    Personal observation 

☐    Other, specify: Click here to enter text. 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within 
three miles downstream of the discharge point. 

N/A 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of 
the discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

 Yes ☒    No ☐    

If yes, discuss how.  

APP000071



 
TCEQ-10054 (06/01/2017) Page 31 of 80 
Domestic Wastewater Permit Application, Technical Reports 

Intermittent creek enters Colorado River 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather 
conditions. 
Creek is normally dry. 

Date and time of observation: December 14th, 2018 

Was the water body influenced by stormwater runoff during observations? 

 Yes ☐    No ☒    

Section 5. General Characteristics of the Waterbody (Instructions 
Page 74) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed 
discharge site influenced by any of the following? Check all that apply. 

☐   Oil field activities ☐   Urban runoff 

☐   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify Click here to enter 

text. 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☐   Non-contact recreation 

☐   Fishing ☐   Navigation 

APP000072



 
TCEQ-10054 (06/01/2017) Page 32 of 80 
Domestic Wastewater Permit Application, Technical Reports 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐    Other(s), specify Click here to enter 

text. 

C. Waterbody aesthetics 

Check one of the following that best describes the aesthetics of the 
receiving water and the surrounding area. 

☒   Wilderness: outstanding natural beauty; usually wooded or unpastured 

area; water clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development 
evident (from fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may 

be colored or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly 

developed; dumping areas; water discolored 

APP000073



STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

SELECTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

SLUDGE TO PRESS

SLUDGE TO PRESS

EFFLUENT

TO OUTFALL

LIFT STATION

STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

SELECTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

SLUDGE TO PRESS

SLUDGE TO PRESS

PHASE I FLOW = 200,000 GPD

PHASE II FLOW = 400,000 GPD

PHASE III FLOW = 1,00,000 GPD

INFLUENT

HEADWORKS

BAR SCREEN

STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

SELECTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

STAGE 1 REACTOR

(AEROBIC/ANOXIC)

STAGE 2 REACTOR

(AEROBIC/ANOXIC)

CLARIFIER

AEROBIC

DIGESTOR

COAGULANT

D
E

C
A

N
T

W
A

S

RAS

SLUDGE TO LANDFILL

SLUDGE TO LANDFILL

D:\_IWS\Guajolote Ranch\Guajolote Ranch.dwg,  5/18/2022 11:06 AM  B.E.©  Copyright 2022 - Integrated Water Services, Inc. - All Rights Reserved

Cresson Permit

Domestic Admin Report 1.1 - Section 3

Buffer Zone Map

D:\_IWS\Guajolote Ranch\Guajolote Ranch.dwg,  5/18/2022 11:06 AM  B.E.©  Copyright 2022 - Integrated Water Services, Inc. - All Rights Reserved

Guajolote Ranch WRRF Permit

Domestic Admin Report 1.0 - Section 2

Process Flow Diagram

APP000074

JamesClements
Text Box
McKinney Rough Minor Amendment

JamesClements
Text Box
170,000 GPD

JamesClements
Text Box
340,000 GPD

JamesClements
Text Box
510,000 GPD

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Snapshot

JamesClements
Text Box
BISULFATE FEED

JamesClements
Snapshot

JamesClements
Snapshot



APP000075

trhot
Snapshot

trhot
Polygon

trhot
Polygon

trhot
Ellipse

trhot
Ellipse

trhot
Callout
EX. PACKAGE PLANT TO BE DEMO'D

trhot
Callout
EX. LIFT STATION TO BE EXPANDED

trhot
Polygon

trhot
Polygon

trhot
Polygon

trhot
Polygon

trhot
Polygon

trhot
Polygon

trhot
Callout
PHASE III ACTIVATED SLUDGE EXPANSION

trhot
Polygon

trhot
Polygon

trhot
Length Measurement
200'-0"

trhot
Rectangle

trhot
Rectangle

trhot
Rectangle

trhot
Rectangle

trhot
Callout
PHASE II ACTIVATED SLUDGE EXPANSION

trhot
Callout
PHASE I ACTIVATED SLUDGE EXPANSION

trhot
Callout
PHASE I/II TERTIARY FILTER

trhot
Callout
PHASE III TERTIARY FILTER

trhot
Polygon

trhot
Polygon

trhot
Polygon

trhot
Callout
PHASE II CCT

trhot
Callout
PHASE I CCT

trhot
Callout
PHASE III CCT

trhot
PolyLine

trhot
Callout
OUTFALL

trhot
Arrow

trhot
Arrow

trhot
Rectangle

trhot
Image

trhot
Text Box
McKINNEY ROUGHS WWTP
CORIX UTILITIES - TEXAS
SITE PLAN

trhot
Callout
PROPERTY LINE



!

!

!

!

!
!
!

!

!

McKinney Roughs WWTP

Colorado River

§̈¦71

Proposed Expansion:
Cedar Creek HS

Proposed Development:
The Oaks at Union Chapel

§̈¦71

§̈¦71

County Rd 384

Sto
ney

 B
ro

ok 
Dr.

S
til

l F
or

es
t D

r.

C
o

u
n

ty
 R

d
 2

41

Agilent

0 1,000 2,000500
Feet

Corix Utilities
McKinney Roughs WWTF

Proposed Wastewater
Service Area

±

Legend

Service Area Boundary

! Existing Manhole

Existing GravityMain

Proposed Development

NOTES

Developable

Developed

Hyatt Lost Pines

McKinney Roughs

Bastrop Parcels

APP000076



APP000077

JamesClements
Snapshot



APP000078

trhot
Text Box
McKinney Rough Major Amendment
Domestic Technical Report 1.0 - Section 7
Pollutant Analysis of Treated Effluent




Jason Woods

Enclosures:

Account Manager
jason.woods@lcra.org

HALEY NUNN
CORIX
1812 CENTRE CREEK DR.
STE 100
Austin, TX  78754

RE: Final Analytical Report Q2217183

Attn: HALEY NUNN

July 08, 2022

Enclosed are the analytical results for sample(s) received by LCRA Environmental Laboratory Services.  Results reported herein conform to the 
most current NELAP standards, where applicable, unless otherwise narrated in the body of the report.  This final report provides results related 
only to the sample(s) as received for the above referenced work order.

Thank you for selecting ELS for your analytical needs.  If you have any questions regarding this report, please contact us at (512) 730-6022 or 
environmental.lab@lcra.org.  We look forward to assisting you again. 

Authorized for release by:

haley.nunn@corixtexas.com

LCRA Environmental Laboratory Services
3505 Montopolis Drive

Austin, TX 78744
Phone (512)730-6022

Fax (512)730-6021

Friday, July 8, 2022 5:02:20 PMPage 1 of 12

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services.

APP000079

www.chemware.com
www.chemware.com


Sample Summary

Lab ID Sample ID Matrix Method Date Collected Date Received
Analytes 
Reported

Q2217183001 OUTFALL AQ SM5210B CBOD 06/22/2022 11:00 06/22/2022 12:36 1

Report Definitions
MRL - Minimum Reporting Limit 
LOD - Limit of Detection 
ML - Maximum Limit - Client Specified 
MCL - Maximum Contaminant Level
LOQ - Limit of Quantitation - Client Specified 
DF - Dilution Factor 
(S) - Surrogate Spike 
MDL - Method Detection Limit
RPD - Relative Percent Difference

Q2217183Workorder:

Sampled By:

Report To: HALEY NUNN
CORIX
1812 CENTRE CREEK DR.
STE 100
Austin, TX  78754

HALEY NUNN

MCKINNEY ROUGHS WEEKLY SUBProfile:
CORIXClient:

Workorder Description: CORIXMCKINNEYSUB_06222022

Qualifier Definitions
J - Analyte detected below quantitation limit 
R - RPD outside duplicate precision limit 
S - Spike recovery outside limit 
B- Analyte detected in method blank
N - Not Accredited
M - Analyte Detected Above Maximum Contaminant Level
SL - Spike Recovery Low
SH - Spike Recovery High
H - Analyzed Past Hold Time
CR - Confirmed Result
CH - Result confirmed by historical data

LCRA Environmental Laboratory Services
3505 Montopolis Drive

Austin, TX 78744
Phone (512)730-6022

Fax (512)730-6021

Friday, July 8, 2022 5:02:20 PMPage 2 of 12

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services.

APP000080

www.chemware.com


Workorder Summary

Sample Comments
Q2217183001 (OUTFALL) - Paying sample
ANALYTICAL COMMENTS:  Q2217183001 (SM5210B CBOD) subcontracted with customer's approval.  Data provided in full with the ELS final 
report.

LCRA Environmental Laboratory Services
3505 Montopolis Drive

Austin, TX 78744
Phone (512)730-6022

Fax (512)730-6021

Friday, July 8, 2022 5:02:20 PMPage 3 of 12

This report shall not be reproduced, except in full, and with written approval from LCRA Environmental Laboratory Services.

APP000081

www.chemware.com


Analytical Results

Lab ID: Q2217183001
Sample ID: OUTFALL

Date Collected: 06/22/2022 11:00
Date Received: 06/22/2022 12:36

Matrix: Aqueous

Project ID: MCKINNEY ROUGHS WEEKLY 
SUB

Facility: